
 

 

Memo 
To: City Commission  

From: Toby Dougherty, City Manager  

Date: 7-23-15 

Re:  August 6, 2015 Work Session   

Please find the attached agenda and supporting documentation for the August 6, 2015 Work 
Session.   
 
Item 2 – NWK Investments – Request for Economic Development Incentives 
 
Please refer to my attached memorandum regarding the request for economic incentives by NWK 
Investments. Aaron White of the Ellis County Coalition for Economic Development and James 
Millensifer of Chance Management will be at the work session to present the proposal to the 
Governing Body.  
 
Items 3 & 4 – S&W Alley Pavement – Benefit District Resolution and Award of Bid 
 
Please refer to the attached memorandum from John Braun, Assistant Director of Public Works, 
[...]
Kim Rupp – Finance Director 
Shane Scranton – Intern (City Manager’s Office) 
John Braun – Asst. Director of Public Works 
Greg Sund – Director of Public Works 
Johnny O’Connor – Asst. Director of Utilities 
Bernie Kitten – Director of Utilities 
Roger Moerke – Wastewater Superintendent 
Brenda Kitchen – City Clerk 
Andrea Windholz – Executive Assistant 
John T. Bird – City Attorney 
Shawn Swift – Wastewater Plant Operator 
 
Consultants 
Stan Christopher – HDR 
Matt Say – HDR 
Patty Kettles – Springsted, Inc. 

8



© 2014 HDR, all rights reserved.

July 16, 2015

Public Meeting

City of Hays, 
Kansas

Wastewater 
Treatment Plant 
Improvements

9



 Aging Wastewater Treatment Facilities

 Kansas Department of Health and Environment (KDHE)

o Lower ammonia limits to protect stream ecology

o Lower phosphorus and nitrogen limits to protect local and 
national water quality

o Potentially lower disinfection limits to protect recreational 
and drinking water from bacteria and viruses 

Purpose of Project

10



 Original Construction – 1953

 Major Upgrades
o Trickling Filters – 1967
o Activated Sludge System – 1992

Aging Facilities

11



Hays Plant - 1953

12



Hays Plant - 1967

13



Hays Plant - 1992

14



Hays Plant - Current

15



Facility Assessment

16



 Constructed in 1967
 Station contains influent coarse 

screening, multiple pumping facilities 
and grit removal

 Two-story reinforced concrete below 
grade

 Single story masonry superstructure 

Influent Pumping Station

 Access to pump rooms is not 
compliant with current building codes

 Pump rooms otherwise usable for 
reuse

 Sequencing of construction 
modifications could create challenges 
for reuse of this structure

17



Influent Pumping Station (Headworks)
 Grit Classifier
 Installed in 1967
 Breaks down frequently
 Visible deterioration
 Based on age, required maintenance, and level of deterioration, 

reuse is not recommended

18



 Constructed in 1992
 No significant settlement was observed 
 Air piping should be repainted
 Structure could be reused
 Condition of diffuser membranes was 

not observed, but likely require 
replacement

Activated Sludge Basins

 Anoxic Mixers
 Installed in 1992
 Motors and bearing have been 

replaced on some units
 Equipment could be considered for 

reuse
 The electrical distribution to the east 

basin equipment is unreliable and is 
recommended not to be reused

19



 The building was constructed in 
1992 

 No significant deterioration of any 
of the structural elements was 
noted

 Structure could be reused

Blower Building

 Blowers installed in 1992, and 
rebuilt from 2002 to 2007 

 Only minor defects were noted

 Blowers could be considered for 
reuse

 Electrical systems in the Blower 
Building are in good condition 
and could be reused 

20



Structures Not Available for Reuse

21



Determine Flows and 
Loadings through 2038

22



Flows and Loadings

23



Existing Population Data
• Annual rate of growth of Hays total population between 1990 and 2000 

was 1.17%
• Annual rate of growth of Hays total population between 2000 and 2010 

was 0.25%
• Fort Hays State University On-Campus Student Population remained 

fairly constant between 1995 and 2014

24



Population Projections - Hays 2012 
Comprehensive Plan

• Assumed permanent(1) population growth rate of 1% per year per City’s 
2012 Comprehensive Plan

• Assumed Fort Hays State University reaches stated goal of on-campus 
student population of 7,000

• Assumed population of the outside sewer districts remained constant at 
700 people

(1) Permanent defined as other than university population

25



Population Projections – Linear Best-Fit Method
• University provided on-campus student population data from 1995 to 

2014; assumed constant on-campus student population prior to 1995
• Linear Best-Fit Method was applied to the permanent(1) population
• Assumed Fort Hays State University reaches stated goal of on-campus 

student population of 7,000
• Assumed population of the outside sewer districts remained constant at 

700 people

(1) Permanent defined as other than university population

26



Population Projection Based on 10-Year 
Period of 2000 to 2010

• FHSU was annexed by the City of Hays in 1995
• The impact of the annexation on the population growth is unknown
• Population projection based on 10-year period of 2000 to 2010 was 

conducted
• Assumed Fort Hays State University reaches stated goal of on-

campus student population of 7,000
• Assumed population of the outside sewer districts remained constant 

at 700 people

27



Population Projections - Summary

Projection Method 2010 2020 2030 2038
Method 1 – 2012 Comprehensive 
Plan – 1% Annual Growth

21,200 25,100 28,900 30,500

Method 2 – Linear Method Based 
on 1980 to 2010 U.S. Census Data 
and University Goals

21,200 23,300 26,900 28,100

Method 3 – Based on 2000 to 2010 
U.S. Census Data and University 
Goals

21,200 23,800 25,500 26,000

28



Flow and Loadings – Flow Per Capita

29



 Hays WWTP is currently permitted for 2.8 MGD Average Flow
Flow and Loadings Projections – Flow Per Capita

Population Projection 
Method

Projected 2038 
Population

Average Plant Influent Flow (MGD)

80 gpd/ 
capita

85 gpd/ 
capita

90 gpd/ 
capita

2012 Comprehensive 
Plan - 1% Annual 
Growth

30,600 2.4 2.6 2.8

Linear Method Based 
on 1980 to 2010 U.S 
Census Data and 
University Goals

28,100 2.2 2.4 2.5

Based on 2000 to 2010 
U.S Census Data and 
University Goals

26,000 2.1 2.2 2.3

30



Project Design Criteria

Loading

Average Day 
Design Value 

(mg/l)

Maximum 
Month Design 
Value (mg/l)

Influent BOD 290 320
Influent TSS 290 400
Influent NH4 40 45
Influent TP 7 8
Influent TKN 60 65

Flow
Design Value 

(MGD)
Average Daily Flow 2.5
Peak Daily Flow 3.8
Peak Hour Flow 7.5*
Maximum Month Flow 3.1
*Matches current 3:1 peak to average flow capacity 
(Influent Pump Station) at the existing plant. 

31



KDHE Effluent Treatment Levels
Impairment Current Limits New Permit 

Limits
Probable

Future Limits
BOD5 mg/l 
(Mar – Oct)

25 25 25

BOD5 mg/l
(Nov - Feb)

20 20 20

TSS mg/l 30 30 30

Ammonia mg/l
Daily Max
Avg Month

None
4.2 – 13.1

2.86 – 8.97
0.71 – 2.18

2.86 – 8.97
0.71 – 2.18

Total Nitrogen mg/l None 8 5
Total Phosphorus mg/l None 1.5 0.5

E. Coli c/100 ml 262 262 Unknown

32



Evaluate Treatment 
Alternatives

33



 Alt. 1 – Conventional Single Basin with Phased 
Nitrification/Denitrification

 Alt. 2 – Sequencing Batch Reactor (SBR)

 Alt. 3 – Conventional Separate Stage (Diffused or 
Mechanical)

 Alt. 4 – Integrated Fixed-Film Activated Sludge 
(IFAS)

 Alt. 5 – Membrane Bioreactor (MBR)

Secondary Treatment Alternatives

34



Secondary Treatment Alternative 1 –
Conventional Single Basin with Phased NDN

35



Advantages
 Reduced footprint

 Lower capital cost 

Secondary Treatment Alternative 1 –
Conventional Single Basin Phased NDN

Disadvantages
 Nitrification/Denitrification

cycles are phased

 Operator must balance 
phased operation

 Higher Methanol usage for 
TN removal

36



Secondary Treatment Alternative 2 – SBR

37



Advantages
 Small footprint, eliminates 

the need for final 
clarification

Secondary Treatment Alternative 2 – SBR
Disadvantages
 More complex control scheme 
 Anaerobic, NDN cycles are 

phased
 Less control of phases during 

increased flows
 Additional processes for TN 

removal

38



Biological Treatment Conventional 5-Stage

39



Secondary Treatment Alternative 3B –
Conventional Separate Stage - Mechanical

40



Advantages
 Nitrification/Denitrification phases 

are separate

 Simplified operation

 TN and TP removal to low levels

 Reduced aeration equipment 
maintenance

Secondary Treatment Alternative 3B –
Conventional Separate Stage - Mechanical

Disadvantages
 Large footprint

 Higher capital cost

41



Biological Treatment IFAS 5-Stage

42



Advantages

 Nitrification/Denitrification phases 
are separate

 Simplified operation

 TN and TP removal to low levels

 Reduced diffuser equipment 
maintenance

 Small footprint

 Potential for reuse of existing 
aeration basins

Secondary Treatment Alternative 4 – IFAS

Disadvantages

 Higher headloss

 Potential media loss

 Requires basin outage to 
repair aeration equipment 

 Media cost

 Higher operating cost

43



Biological Treatment MBR 5-Stage

44



Advantages
 Small footprint
 Nitrification/Denitrification

phases are separate
 TN and TP removal to low 

levels
 Effluent reuse water quality
 Final Clarifiers and Filters not 

required

Secondary Treatment Alternative 5 – MBR

Disadvantages

 Equipment complexity

 High capital and O&M cost 

45



 Modify existing tertiary filtration basins
o Traveling Bridge Sand Filter to be replaced in existing building

Tertiary Filtration – Improvements/Design Criteria

46



New UV Disinfection System

47



 Modify existing activated sludge basins

Solids Processing – Digestion/Thickening
– Improvements/Design Criteria

Parameter Value
Sludge Production

Average Solids Loading at 2.5 MGD flow (lbs/day) 4,240

Maximum Monthly Solids loading (lbs/day) 5,791

Sludge Yield 0.7

Digestion/Thickening

PSRP Days Required 40 @ 200C

Concentration (%) 1.5

Available Volume (gallons) 976,500

Days of Digestion @ 1.7 MGD (Includes 10 days in biological treatment basins) 52

Days of Digestion @ 2.5 MGD (Includes 10 days in biological treatment basins) 40

Minimum Mixing Required (scfm) 2,611

Air Available from Existing Blowers (scfm) 3 @ 1,590 each

48



 Summary of Improvements
• Transfer pumps from Aerobic Digesters
• Polymer System
• Screw Press or Centrifuge

Solids Processing – Solids Pumping and 
Dewatering – Improvements/Design Criteria

49



Dewatered Biosolids Application Truck

50



Site Plan –
Conventional 5-Stage

51



Site Plan –
IFAS 5-Stage

52



Site Plan –
MBR 5-Stage

53



Alternative 1 -
Conventional 

Separate Stage with 
Secondary Clarifiers

Alternative 2 -IFAS 
with Secondary 

Clarifiers

Alternative 3 -
Conventional 

Separate Stage with 
MBRs

Design-Build Estimated GMP
Influent Pump Station $1,000,000 $1,000,000 $1,000,000
Headworks $1,480,000 $1,480,000 $2,050,000
Secondary Treatment $4,870,000 $5,650,000 $7,830,000
Secondary Clarifiers $1,320,000 $1,320,000 N/A
RAS/WAS Pump Station $440,000 $440,000 N/A
UV Disinfection $1,370,000 $1,370,000 $930,000
Tertiary Filters - Rehab of Existing $1,040,000 $1,040,000 N/A
Chemical Storage and Feed System $350,000 $350,000 $350,000
Reclaimed Water Storage Basins $230,000 $230,000 $230,000
Aerobic Digestors $500,000 $500,000 $500,000
Biosolids Dewatering - Screw Press/ Centrifuge $750,000 $750,000 $750,000
Administration and Lab Building $480,000 $480,000 $480,000
Generator $400,000 $400,000 $400,000
Subtotal $14,230,000 $15,010,000 $14,520,000
Electrical I&C (20%) $2,850,000 $3,010,000 $2,910,000
Site Piping (11%) $1,570,000 $1,660,000 $1,600,000
Finish Grading, Seeding and Paving (5%) $720,000 $760,000 $730,000
Subtotal $19,370,000 $20,440,000 $19,760,000

Capital Cost Estimates

54



Alternative 1 -
Conventional 

Separate Stage with 
Secondary Clarifiers

Alternative 2 -IFAS 
with Secondary 

Clarifiers

Alternative 3 -
Conventional 

Separate Stage with 
MBRs

Design-Build Estimated GMP
Subtotal $19,370,000 $20,440,000 $19,760,000
General Conditions (13%) $2,520,000 $2,660,000 $2,570,000
Subtotal $21,890,000 $23,100,000 $22,330,000
Contingency (15%) $3,290,000 $3,470,000 $3,350,000
Engineering (10%) $2,190,000 $2,310,000 $2,230,000
Subtotal - Design-Build Estimated GMP $27,370,000 $28,880,000 $27,910,000

City Capital Costs
Dewatered Biosolids Truck $180,000 $180,000 $180,000
Owner's Representative Services $1,710,000 $1,710,000 $1,710,000
Interest During Construction $720,000 $760,000 $780,000
Subtotal - City Capital Costs $2,610,000 $2,650,000 $2,670,000
Total - Project Capital Costs $29,980,000 $31,530,000 $30,580,000

Operation and Maintenance Costs (2018) $2,336,200 $2,464,100 $2,419,000

Cost Estimates (Continued)

55



Net Present Value (NPV)

Item Description

Alternative 1 -
Conventional 

Separate Stage with 
Secondary Clarifiers

Alternative 2 -IFAS 
with Secondary 

Clarifiers

Alternative 3 -
Conventional 

Separate Stage with 
MBRs

Capital Cost NPV $29,980,000 $31,530,000 $30,580,000
Operation and Maintenance Cost 
NPV $41,902,000 $44,196,000 $43,387,000

Total NPV $71,882,000 $75,726,000 $73,967,000

• Cost Year Basis:  2018
• Escalation Rate:  1.9%
• Interest (Discount Rate):  3.1%

56



Evaluation Factor

Category 
Weight 
Factor

Criteria 
Weight 
Factor

Weight 
Percentage

Alternatives
5-Stage 

Aeration Ditch 
with 

Secondary 
Clarifiers

IFAS with 
Secondary 
Clarifers

4-Stage 
Aeration 
with MBR

Economic 60%
1 Capital Cost 3 18.0% 5 4.5 4
2 Operating and Maintenance 

(O&M) Cost 3 18.0% 5 4 3
3 Staffing/Operational 

Complexity 2 12.0% 5 5 4
4 Constructability/Phasing 2 12.0% 3 3 5

60% 2.76 2.49 2.34
Social 10%

1 Ease of Permitting 2 5.0% 5 4 5
2 Public Perception 2 5.0% 3 3 5

10% 0.40 0.35 0.50
Environmental 30%

1 Performance Reliability 3 10.0% 3 3 5
2 Proven Experience 3 10.0% 5 4.5 3.5
3 Reuse 3 10.0% 4 4 5

100% 30% 1.20 1.15 1.35
Total Score 100% 4.36 3.99 4.19

Triple Bottom Line Analysis

Scores:  5 = Most Favorable, 1 = Least 
Favorable

57



Recommendations
 Construct 2.5 MGD Wastewater Treatment Plant

o New Influent Pump Station
o New Headworks
o New Activated Sludge Facilities Using:

• Alternative 3; or
• Alternative 5

o Rehabilitated Existing Tertiary Filter
o New UV Disinfection
o Modify Existing Activated Sludge Facilities to Serve as Biosolids

Digestion/Thickening
o New Biosolids Dewatering Using:

• Screw Press; or
• Centrifuge

o New Dewatered Biosolids Land Application Truck
o Convert Existing Trickling Filter to Effluent Reuse Storage

58



 Kansas Water Pollution Control Revolving Fund Loan 

o 20 Year Amortization
o 2.15 – 2.25% Interest/Fees
o No Closing Costs
o Finance Interest During Construction

o City Will Apply for 100% Loan in the Amount of $30,260,000

Financing Considered by City

59



Design-Build Guaranteed Maximum Price $27,620,000

Dewatered Biosolids Truck $     180,000

Owner’s Representative Services $  1,710,000

Interest During Construction $     750,000

Total Loan Costs $30,260,000

Capital Budget

60



Estimated Annual Operation and Maintenance 
Costs - 2018

Cost Item 
Salaries $523,750
Professional Services 33,150
Other Contract Services 197,400
Uniforms 5,100
Equipment Replacement 404,000
Communication 3,300
Travel and Training 5,100
Office Supplies 700
General Supplies & 
Materials 31,500
Utilities 401,500
Chemicals 96,000
Repair & Maintenance 34,700
Collection System Repair 300,000
Sewer Capital Maintenance 300,000
Operating Expenses $2,336,200

Investment Income ($14,700)
Existing Debt Service 147,500
New Debt Service 1,895,800
Other 25,000
Transfer Out 454,600
Non-Operating Expenses $2,508,200 

Total Annual Costs $4,844,400
 

61



Revenue Increases Projected by Springsted Study 
for the Period of 

August 2015 through 2021
Period Beginning Revenue Increase
  
August 1, 2015 17% 
  
January 1, 2016 15.5% 
  
January 1, 2017 15.5% 
  
January 1, 2018 15.5% 
  
January 1, 2019 15.5% 
  
January 1, 2020 15.5% 
  
January 1, 2021 12% 
  
  
  
  
  
  
  
  

62



Projected Impacts on Residential Users

 
Monthly User 

Charge 

Period 400 cf/mo 

Current $11.44 

August, 2015 $13.38 

2016 $15.46 

2017 $17.86 

2018 $20.62 

2019 $23.82 

2020 $27.51 

2021 $30.81 

 

63



Agencies Contacted Status
Kansas Dept. of Health & Environment Clearance granted

U.S. Fish and Wildlife Services Clearance granted
U.S. Department of Agriculture Clearance granted
Kansas State Historical Society Clearance granted

Kansas Biological Survey Clearance granted
KS Dept. of Wildlife, Parks, and Tourism Clearance granted

Kansas Corporation Commission Clearance granted
Kansas Water Office Clearance granted

KS Department of Agriculture A permit for fill within a floodplain (without defined 